((CE,,B,/EBRPﬁATION

505 S Maple Road — Ann Arbor, Ml 48103 — USA

TEL (800) 422-2558 — FAX (734) 665-9099

www.Eberbachlabtools.com

E6140.00 Orbital Shaker

Variable Speed with Timer and Tachometer
30-320 rpm, 230/115 V, 50/60 Hz



http://www.eberbachlabtools.com/

USE AND CARE FOR CATALOG NUMBER:
- E6140.00 Orbital Shaker Power Unit
Variable Speed 30-350 rpm with Timer and Tachometer
230/115V 50/60Hz

GENERAL INFORMATION

o Handle this unit with care. Unpack and check that the contents coincide
with the packing-list. If any part is damaged or missing, please advise the
distributor immediately.

o Do not install or use this equipment without first reading this manual.

o This manual should always be attached to the equipment and made
available to all users.

o If you have any doubts or inquiries, please contact your supplier or
Eberbach Corporation technical service.

Weight/Speed Considerations:

Maximum load and maximum speed specifications for Eberbach shakers are
established both as a guide to ensure long operational life of the units and as
safety parameters for the operator. When shaking heavy loads at higher
speeds always monitor the progress of the shaking action for a few minutes.
Pay particular attention to the stability of the load as objects may shake loose
from the platform/box carrier if not properly secured. Always turn the shaker off
before adding, adjusting or removing items. Be mindful that solid masses will
affect the shaker differently than will the same mass of a fluid. If you have any
concerns about your shaking protocol please call Eberbach technical support.

OPERATION

The Eberbach orbital shaker catalog # E6140.00 features:

o A continuously variable speed range, adjustable between 30 and 350 rpm/min
with stock orbit set to .75” (19.0mm).

o An Oriental BLDC Motor Drive for quiet operation and low maintenance.

o A digital tachometer and timer for simple and accurate use.

o A maximum shaking weight of 50lbs (23kg) at high speed (with stock .75”
(19.0mm) orbit diameter).

Contact Eberbach Corporation Technical Support for other stroke setting
weight limits.



FRONT PANEL DISPLAY

]
W

Tiedin | @O ®

1) Power Switch

2) Liquid Crystal Display (LCD)
3) Directional Pad (D-Pad)

4) Enter Button

5) Cursor

Operation: Press the Power Switch down into the ON position. The
LCD should light up and show the main menu. There are three different
run modes to choose from. Select a run mode by moving the Cursor
(using the D-PAD) and press the Enter Button.



Run Mode: The shaker will begin the run mode at its lowest speed.
The speed shown in parenthesis (xxxx) is the set speed controlled by
the user. The speed listed to the right is the tachometer read out or the
actual speed of the shaker in real time. The speed can be
increased/decreased by pressing and holding the up/down arrows on
the D-PAD. The longer the button is held down the faster the speed will
increase/decrease. Once engaged the timer will begin counting all the
way up to 999 hours before the timer overflows back to zero. To pause
the shaker move the Cursor to the PAUSE item by pressing the left
arrow on the D-PAD and press the Enter Button. The clock will pause
at its current time and the shaker will gradually come to a complete stop.
The clock and shaker can be resumed at its current time and speed by
selecting RESUME and pressing the Enter Button. To go back to the
main menu move the Cursor to the EXIT item by pressing the right
arrow on the D-PAD and then press the Enter Button.

RUN TIME 00: 00: OO0

RPM ¢ 100 100

% PAUSE EXIT
RUN MENU




Timed Run Mode: The timed run mode features a count down timer
that automatically shuts the shaker off when the time runs out. When
selected the user will be taken to the Timed Run Setup Menu and will
need to input the run time in hours, minutes, seconds and select the
speed for the run. The left/right arrows on the D-PAD can be used to
move the cursor between hours, minutes or seconds and the up and
down arrows can be used to set the time. The longest run time allowed
IS 999:59:59. Once the time is set move the Cursor down by pressing
the right arrow on the D-PAD until the Cursor is next to the RPM line
item. The speed can be set using the up and down arrows on the D-
PAD. Now that the data is set navigate the Cursor to the START line
item using the left/right arrows on the D-PAD and press the Enter
Button.

TIMED RUN SETUP

RUN TIME HR: MN: SC
% RPM 100

START EXIT

TIMED RUN SETUP MENU




After selecting START the shaker will begin at the selected speed and
the timer will begin counting down. The speed can be adjusted in real
time using the up/down arrows on the D-PAD. The speed shown in
parenthesis is the target speed controlled by the user and the speed
listed to the right is the actual speed as read by the tachometer. The
shaker and countdown timer can be paused and resumed. Move the
Cursor to the line item PAUSE by pressing the left arrow on the D-PAD
and then press the Enter Button. Exiting the Timed Run Menu will
bring the user back to the Timed Run Setup Menu.

RUN TIME 999: 59: 59
RPM ( 100> 100
¥ PAUSE EXIT

TIMED RUN MENU




Speed Run Mode: The speed run allows the user to program in a set
run speed. Once engaged the timer will begin counting all the way up to
999 hours before the timer overflows back to zero. Select the speed run
mode from the main menu and press the Enter Button. The user will
be prompted with the speed run setup menu. Set the desired speed
using the up/down arrows on the D-PAD. The left/right arrows can be
used to move the Cursor between START and EXIT. EXIT will take the
user back to the main menu. Keep the Cursor next to the START line
item and press the Enter Button.

SPEED RUN SETUP

RPM 100
¥ START EXIT

SPEED RUN SETUP MENU

The user will now be taken to the speed run menu. The shaker will
begin at the speed selected in the setup menu. The speed run menu
behaves in the same way as the run menu with one exception. Pressing
EXIT will not take the user back to the main menu instead pressing EXIT
will take the user back to the speed run setup menu.

RUN TIME 0OO: 00: 00
RPM ¢ 100 100
¥PAUSE EXIT

SPEED RUN MENU




Restoring the Factory Settings:

During the course of operation

the machine may need to be reset to

its factory settings. To do so the user must press and hold the green
Enter Button. Next the user must turn the Power Switch on, while

continuing to hold the Enter Bu

tton. After a few seconds the user will

be presented with the utilities menu.

. JesH

. Presets Rev XX

CS Menu
uelu Menu

1
c
3. Lus-
4, EXi-

N

JITLI

Navigate the Cursor to the top
and press the Enter Button. T
presets menu.

T1es MENU

line item marked “1. Presets Rev_XX"
he user will now be presented with the




PRESETS
¥ Moclel: E6140
Motor: UOriental
Save Exi®
PRESETS MENU

The Cursor should be next to the line item “Model : xxxx" use the
up/down arrow buttons, on the D-PAD, to select E6140. The models are
listed numerically with the smallest numbers at the bottom and the
largest numbers at the top. If the line reads “Model: Empty” then press
and hold the down arrow button to get back into the model numbers.
Once the user has selected the correct model number, press the right
arrow button on the D-PAD. Use the up arrow button on the D-PAD to
change the motor setting to “Oriental.” Navigate the Cursor down to the
save line item by pressing the right arrow button on the D-PAD. Press
the Enter Button to save the preset settings. The user will now be back
at the utilities menu. Navigate the Cursor down to the last line item “4.
Exit” and press the Enter Button. The machine has now been reset to
its factory settings.

Note: There may be instances when the memory can become corrupt
even though the presets menu appears to be correct. The problem can
result in false speed values during run operation. If the user navigates
to the preset menu and the settings match the picture shown above,
navigate the Cursor down to save and press the Enter Button
anyways. This will ensure that the maximum and minimum speed
values are correct.



Note: All run menus will have two speeds listed. The leftmost speed
will be displayed inside parenthesis. This is the target speed controlled
by the user. The shaker will attempt to match this speed and should do
so within ten seconds after making an adjustment. The rightmost speed
is the tachometer reading, which shows the user what the shaker is
actually running at. The tachometer reading will not necessarily match
the target speed at all times, but is guaranteed to be within +/- 1% RPM.

Note: Reciprocating shakers will display OSC (oscillations) instead of
RPM (revolutions per minute).

Note: Use slowest speed necessary to produce required shaking
action.

Note: Do not rotate machine by hand as doing so may corrupt the
digital memory and require a factory reset.

If you have any doubts or inquiries concerning operation contact your
supplier or Eberbach Corporation technical service.

LOADING:

It is impossible to outline the exact limitations for loading a shaker, as resulting
shaking action is dependent upon several factors. Principal among these is the size
and shape of the containers, speed, orbit radius, and the amount and type of
material being shaken.

Basic considerations should be:

e Use lowest speed consistent with the required shaking action.



e At higher speed use less weight on platform.

e When using a tiered platform (one platform above the other), place equal load on
each or, if possible, place heavier mass on lower platform and lighter on the top.
If shaking action imparts a “whip” to the upper platform, then either the speed is
too high or the load is too heavy on that platform.

e If shaker has tendency to “walk” on floor, then rubber feet should be secured to
the floor using rubber or contact cement.

Good judgment in the selection of the factors will contribute to proper use of the
shaker.

BELT INSPECTION:

Remove top plate and inspect belt annually and replace if actually broken or if
the cords are exposed and frayed. In the case of a high duty cycle inspect every 6
months. Small outer fabric breaks are not harmful.

BELT REPLACEMENT AND ADJUSTMENT:

To replace belt, loosen motor mount screws and drop belt below both pulleys.
Install new belt (Stock #4304) and tighten the motor screws but do not tighten belt to
the point where the bearings will be overloaded. When belt is tight, the operator
should be able to press lightly on the middle of the belt and cause it to bow in an
amount equal to the width of the belt.



REPLACEMENT PARTS LIST FOR 6140.00

Part No DESCRIPTION QTY.
4116 BEARING NTN 1.85" DIA 6
4303.5 TIMING BELT 1
4436 30 L PULLEY X 1/2 BORE, 30 TEETH, WITH SETSCREW 1
5528 3.75" SUCTION CUP W/ 5/16-18 THREADED POST 6
6009 175W POWER SUPPLY 24V/12V RAILS 1
6027.510A 5V VOLTAGE REGULATOR 1
6063.1 CABLE TIE MOUNT, HOLE DIA (.025 - .125") 5
6100 OVERLAY, NO ENCODER 1
6113 FUSE, TIME DELAY 3A 2
6278 AC INLET 1
6507.5 ROCKER SWITCH RED ILLUMINATED 1
6649 CORD AND PLUG 1
6850 DISPLAY BOARD 1
6855 USB BOARD 1
6995.500A 100W MOTOR AND CONTROLLER KIT 1
7397 #2-56 X 1/4" SIS PAN HD MACHINE SCREW 1
7398 #2-56 X 5/16" S/S PAN HD MACHINE SCREW 1
7595 #6-32 X 1/4" 18-8 SIS MACHINE SCREW 5
7954 #5-40 X 3/8" FLAT HEAD CAP SCREW 2
8001 #4-40 X 9/32" NYLON BINDING HD SCREW 12
8285 #8-32 X 1/4" TRUST HEAD SCREW 38
8312 #10-24 X 1/2 DOG POINT SET SCREW

8334 5/16"-18 X 3/8" CUP POINT SET SCREW

8509 1/4"-20 X 5/8" HEX HD. CAP SCREW 4
8512 1/4"-20 X 3/4" HEX HD. CAP SCREW

8579 #6-32 x 3/8" SOCKET CAP SCREW 24
8586 1/4-20 X 1/2" SOCKET HD CAP SCREW

8587.6 1/4"-20 X 7/8" SOCKET HD CAP SCREW

8588.3 1/4"-20 X 1.25" SOCKET HD CAP SCREW 12
8589 1/4-20" x 1.5" SOCKET HD CAP SCREW

8598.5 5/16"-18 X 2-3/4" SOCKET HEAD CAP SCREW

9207 #5-40 NYLON-INSERT HEX LOCKNUT



9235 #8-32 18-8 S/S MACHINE SCREW NUT

9275.1 5/16"-18 STEEL HEX NUT 4
9315 5/8"-18 LOCK NUT W/ NYLON INSERT

9487 WASHER, 1/4" X <MOD-DIAM>1" FENDER 17
9518 #6 STEEL SPLIT LOCK WASHER

9525 5/16" ZINC PLATED SPLIT WASHER 4
9531 1/4" ZINC PLATED SPLIT LOCK WASHER 16
9799 #4-40 x 5/8" STAND OFF MALE-FEMALE

9802 #4-40 X 5/8" NYLON STANDOFF

9808.7 1" ALUMINIUM STANDOFF

EP6130.103 SPLASH GUARD POWER SUPPLY
EP6140.105 SPLASH GUARD MOTOR CONTROLLER

EP6140.111 SUPPORT BLOCK
EP6140.112 SHORT STANDOFF
EP6140.113 TALL STANDOFF
EP6140.115 TIMING PULLEY
EP6140.120 MOTOR MOUNT
EP6140.132 RIGHT SIDE PANEL
EP6140.133 LEFT SIDE PANEL
EP6140.134 TOP PANEL

EP6140.254 BEARING WASHER
EP6140.257 LOWER BEARING LADDER
EP6140.258 UPPER BEARING LADDER
EP6140.261 SPINDLE

EP6140.262 ECCENTRIC PIN
EP6140.265 BEARING RETAINER

EP6140.511A FRONT PANEL ASSEMBLY
EP6140.512A BACK PANEL ASSEMBLY
EP6140.515A BASE ASSEMBLY
EP6140.650A WIRING HARNESS
EP6145.208 ECCENTRIC BLOCK
Contact your supplier or Eberbach Corporation technical support with any inquiries

N = = =2 TS L = e S o e e R N T e e N i I S

concerning replacement parts and installation.



00 0P 193 ] _ _ Pesnoy Iw @ P 3 Y00 1§ DRINIDO]| 80 S L9dd
o\ . L SSINEVH ONRIM]Y0S9'0r 1943
t%ﬂ> ON L e it g , ATHNASSY S5WA|VelG0r 193
cL/80/8 | mad "TL S — LFX 7olIF L ATENASSY 1INV ADVE|VYELS Or19d3
— —t— H - IvID3T NOILOwEd L AT8INISSY TINVE INOUH[WL 15 0r19d3
A314ID3dS ISIMEIHLIO SSTTNN STIDNVATICL .
P SR —— — o e 9 A3NIvLZ ONRIvIE] €92 0r19d3
A g NId DRIINIDO3| 29207 19d3
oL L JIANIS| 19Z°0r19d3
[3 &
I H08dV NNV NDOILvdOddOog HIvad3sa3 RS L A30AY 1 ONRIVIE 23ddn| 852 0F19d3
L H300Y1 SNRIVIS 8IMOT| L62'0F19d3
L UIHSYM SNIv3E| 1Sz 0r19d3
CISS L 3NV JOL| PELOFL9d3
Qe GBZ8 _ L 1INV 3015 1431] ££1°0FL9d3
>1cq £0L'0E19dd ﬂmmm L 13NVd 318 1HORI| ZE1 0rL9d3
ST1 0p 1643 YOI 7200 AT (S6G/) L INNCW HOL0W| DZ1°0F19d3
SI1'0710d3 S01°0v19dd ] ATTING DNIAIL SLLOvL9d3
5166 %%M%o v HOANYIS TIVL] 11071943
v HOONYIS LIOHS| Z11'0r19d3
G660 v ¥0078 RIOddNS| LLL0r19d3
L UITICHUINGD dOLOW GevNS HSY1dS| S0L'0rL9d3
i L Adans ¥3M0Od QRIVNS HSY1dS| €01°0E1943
¢LL0v19dd E 24OANYIS IWNINIWNTY L] 2'8086
v J2OANYLS NOTAN 8/G X 0bF#| 2086
¢L1'0r19dd - ] P ITYNIF-TTIVIW 240 ONVIS .B/G X b1 # 5616
il 757071003 9l 21FHSYA YOO 1dS Q31 1d ONIZ .1/ 1 1856
= - v YIHSYM 1S O3LV1d ONIZ 9175 6256
hi = % L HIHSYM HDOTINdS 13315 9#]  B1S6
- E S P . E —— 21 Y3ANZ L@ X b/LuIRsvm|  ere
LLLOvL9d] - €85G8 L 1¥3SNINOTAN /M INN ¥DO18L-8/¢]  glge
v LN X3H 13318 81-91/8]  L'gize
olLp 1556 £ 1NN MRIDS INHOVIA S/S 8-81 ze-8#|  Geas
/876 Z LNNYDOT X3H LISSNFNO AN OF-G 1086
6098 2 MIRIDS dVD OVIH LIAD0S F/E-Z X 81-91/8] 58658
GO 0rL9dd /876 [4 MIUDS dYD AH LIMD0S .G°L X021/ L 6858
ETAICEE o zZl MFIDS IV AH LINDOS 8T | X 02-1/ 1 m.mmum
E MIADS d¥D OH LIHOO0S 8/ X 02- /L] 92858
7EEq = CINN% S MRADS IV AH LIAD08 2/ L X 0eF/1| 9858
7z MIUDS d¥D 13¥D0S .B/E X Z8-9#|  6/68
802G 19dd e 8 MIIDS IO "AH XIH /€ X 0Z-.1/1 z1s8
A AEE] > = 292'0r 1943 v MFRIDS VD "AH XIH .8/G X 0217/ | 5058
5753 veen 9 PARIOS 138 INIOd dND W8/ X 81-91/5]  rees
AL E] L MIIOS 138 INICd 900 &/L X pZ0L#|  cleg
mo | (B MIAOS Av3H L8Nl v/L X ze-8#|  o8e8
FLLY 55757 103 71 TAFU05 QX ONIGNIE NOTAN 2E/6 X O V#] 1008
§ z MIUDS IO OVAH LY S/E X OP-G#|  1SeL
85¢ 071 9d3 __ P2 TAGALEE) S MRIOS INHOVIN 575 8-8L /L X 26-9%| __96aL
L MIIDS INHOVYIN OH NV §/S .OL/G X 95-2#]  8sel
I - L MBUDS ANHOVIN OH NVd S/S 1/L X 95-2#| L6
i ! 59¢0719d3 L 1y 3TICRIINOD ANV JOLOW MO0L| V00T 5669
L Qavodasn| 5589
6458 L QRIVOE AVIdSIA] 0589
= L SN1d ANY QRIOD| 6799
TN L Q3LYNINNTII A3 HOLMS 23M00el|  §7£059
= L EYEN S
= - z wEAYI3a ANILAsNd] €119
9 L858 L UIAOONI ON AVRIZAO| 0019
@ G (Gz|" - 6200 YA I10H INNCW AL T18YD|  L'E€909
L AOLYINDI IDVIICA AS| VOIS /209
78976 £'8086 L SV AELIAVE AlddNS A3MOd MGLL 4009
9 | 1SOd Q3QvRIHL8L-9L/S /M SND NOLONS .5L°e| 8255
L [m3a08138 Bum 'HI33L 08 308 &/L X A3Tind 10e]  osry
0368 L 17139 ONIWIL|  G'eoer
9 vIO.G8' | NIN ONvaal  olly
AL NOILRIDS3A ONHDd

Hckw: ECELLY




veoooplea T i i i i i pr— =
TV — R
ECE] TANVYd MOVd (076)
, — L (@pm (g129)
WYHEVIQ TYORILOTTE S - . N (5129) feezs) @
i ‘HO8dY NNY NOlILlvYdOddHO] HOvasd3dga] NS Bl 129 @o z
(gize) @D Q) (s1z9)
L1404 INIW 850 {eca9) TNV LNOHA (eeze) @
\mn g el o
-y ke
= @o—
Co———
{o'ea5y) - @ -
E=r=u - .
nes9 _ \\,__....R.N_ 14@ JANE {eezs) @
S — DR e O<4NI ANNOHS
W 19w O/l (£°C669) g
o m H@ —r
M_EM m [
-
uu MQ = 3
Hﬂe_ﬁ D (%) mﬁm _
m wlm el L
= TAND 1L
o E J1aws HANC (£ SRES [ g=7iecH
48
T
6 ETE
| 18dS HOLIMAS
e o _ o —————
ol
- o o
o A v ] o _._:_._ ¢eLly) e3snd
: 04L09) :NSd m. (o129)
w L=
. ax = {ze) |
i5:06) G+ o {5'eEog) . {oeze)
N a0 |l
_— D I_ _H__wl.ﬂu. =
e 48 e 2 T
- I T 7T {9779
z N (GG e _ _ N8 ¥ i
=L 606} A H Ji
[GE=tie:H 5 {cLz9) JAMNE EL
5 1| ¢ 4
S

8 ¢




	TEL (800) 422-2558 – FAX (734) 665-9099
	Weight/Speed Considerations:
	OPERATION
	Navigate the Cursor to the top line item marked “1.  Presets Rev_XX” and press the Enter Button.  The user will now be presented with the presets menu.
	The Cursor should be next to the line item “Model :  xxxx” use the up/down arrow buttons, on the D-PAD, to select E6140.  The models are listed numerically with the smallest numbers at the bottom and the largest numbers at the top.  If the line reads ...
	Note:  There may be instances when the memory can become corrupt even though the presets menu appears to be correct.  The problem can result in false speed values during run operation.  If the user navigates to the preset menu and the settings match t...
	REPLACEMENT PARTS LIST FOR 6140.00


